# b4 | ive i=info-stop2sec. K =new part

BCS Motor mowers, BCS 2-wheel tractors - ACCESSORIES MACHINE / ENGINE 05/05/2021

A.01.02.A0028 02 - ACCESSORIES MACHINE / ENGINE Page 1/2



Pos.

O 0 N O O W A B W W N =

I T e T e T e T S S
N O »n A WD = O

Id Q.ty
31112166
56156528
56156119N
59056111
31112154
31112169
31411084
31241080
31241084
58056889
31121005
590C0413
590C0375
561C0373
580C0370
590C0369
590C0411
31112084
31112083
561C0410
55257500

Description

SCREW TE C/F M8X25 DIN 6921 8G
TUNNEL

SHIELD

SHIELD

SCREW TE M8X40 UNI 5739 8G
SCREW TE C/F M8X40 DIN 6921
WASHER 8,4x17

HEXAGON SELFLOCK NUT M8
SELFLOCK NUT M8 6S
RETAINING SPRING

SCREW TBCEI FLANG. M6X25
GUARD

GUARD

CAP

CARENATURA CENTRALE IDRO
GUARD

GUARD

SCREW TE C/F M6X14 DIN 6921 8G
SCREW M6X12
PROTEZ.CENTRAL.MARMITTA VT grz
BODYWORK

BCS Motor mowers, BCS 2-wheel tractors - ACCESSORIES MACHINE / ENGINE
A.01.02.A0028 02 - ACCESSORIES MACHINE / ENGINE

Note

660L HYWS

05/05/2021
Page2/2



